


 

�����������	
�����
���
���
 

��������	
����		�����	�	����������
�����	�����	��������


���
�	��� !"











��
�	�#$��	���%�	����&�	�'��()���
����


�������� !"












����	�$�	'���	�	��&�	�'��























�����%�	*���*������	��	�




�+,,%��	����	��
-�	.���	*����/0,1�

2,��3�4+504��
��6"2,��3�4+5�,�1

�����5�	7�8�������#��'

 





 
 

i 

� �����������	
�����
���
���
� ��������	�
����		�����
	�	�
����������
� �����
�����������	����	�����������
� �������	�
��������
�
 


	��������������
�	� ���������
.������7)��	
������ ############################################################################################################################�
9�'�	�*����	�������#############################################################################################################################+
[...]
Hayward San Leandro

Population Per Capita Income $

9,921

$24,987 $27,878

40,565

84,718

$28,422

96



TABLE 17

   Employer Type of Business Number of Employees     

   County of Alameda Government services and hospital complex 3105

   San Lorenzo Unified School District School district 1600

   San Leandro Hospital Hospital 475

   Kraft Food manufacturing 400

   Ghirardelli Chocolate Food manufacturing 375

   Aidell's Sausage Co. Food manufacturing 350

   Kaiser Foundation Health Plan Medical clinics 300

   Hayward Unified School District School district 268

   Safeway Grocery store 258

   Hillshire Brands Food manufacturing 240

   K-Mart Department store 200

   Santini Foods Food manufacturing 120

GRAPH L

Source: East Bay Economic Development Alliance, 2010.

Source: 2012 East Bay Municipal Utility District water consumption and billing report.

Major Employers Within the District

ORO LOMA SANITARY DISTRICT

DEMOGRAPHIC & ECONOMIC INFORMATION
~ PRINCIPAL EMPLOYERS ~

MAJOR INDUSTRIES WITHIN THE DISTRICT
FY 2012–13

Retail
31%

Other Services
25%

Business Services
16%

Food Services
15%

Health Services
7%

Educational 
Services

3%

Manufacturing & 
Construction

3%

97



TABLE 18

Fiscal Year
Ended Engineering Collections Operations Maintenance Administration Solid Waste Total

June 30

2013 5.0 8.0 15.5 10.0 5.5 1.0 45.0

2012 4.0 8.0 15.5 10.0 5.5 1.0 44.0

2011 6.0 8.0 15.5 10.0 5.5 1.0 46.0

2010 6.0 8.0 15.5 10.0 5.5 1.0 46.0

2009 6.0 8.0 15.5 10.0 5.5 1.0 46.0

2008 6.0 8.0 15.5 10.0 5.5 1.0 46.0

2007 7.0 7.0 16.0 10.0 5.5 1.0 46.5

2006 7.0 8.0 15.5 10.0 6.0 1.0 47.5

2005 7.0 8.0 15.5 10.0 6.0 1.0 47.5

2004 6.5 8.0 16.0 10.0 5.5 1.0 47.0

GRAPH M

ORO LOMA SANITARY DISTRICT

Budgeted Staffing by Department

OPERATING INFORMATION
~ EMPLOYEE BASE ~

BUDGETED STAFFING

0

5

10

15

20

25

30

35

40

45

50

2003 2004 2005 2006 2007 2008 2009 2010 2011 2012 2013

N
u

m
b

er
 o

f 
E

m
p

lo
ye

es

Fiscal Year Ended June 30, 2013

47 4646.5 46
44

4647
45

47.5 47.5 46

98



TABLE 19

Calendar Total Cleaned Monthly Service Stoppages Overflows

Year & CCTV'd (ft) Average (ft) Calls

2012 2,103,762                175,314                  136                         1                             1                             

2011 2,105,110                175,426                  140                         5                             4                             

2010 2,200,451                183,371                  153                         1                             -                              

2009 2,157,948                179,829                  142                         6                             5                             

2008 2,170,078                180,840                  184                         4                             4                             

2007 2,092,457                174,371                  157                         8                             3                             

2006 2,171,583                180,965                  155                         3                             1                             

2005 2,189,737                182,478                  150                         5                             1                             

2004 2,000,385                166,699                  154                         7                             4                             

2003 2,092,140                174,345                  177                         13                           5                             

2002 2,048,939                170,745                  183                         11                           9                             

2001 2,084,782                173,732                  238                         13                           9                             

2000 1,844,583                153,715                  260                         15                           9                             

1999 2,126,747                177,229                  229                         13                           8                             

1998 2,079,746                173,312                  223                         18                           11                           

1997 1,362,872                113,573                  250                         34                           17                           

1996 1,341,638                111,803                  235                         33                           16                           

1995 1,084,987                90,416                    220                         45                           17                           

1994 1,194,142                99,512                    215                         46                           15                           

1993 1,405,929                117,161                  242                         54                           22                           

1992 1,492,549                124,379                  289                         88                           49                           

GRAPH N

 * 2008 service calls showed a slight increase from 2007, as a result of the District's newsletter encouraging customers to report water leaks on 
the street to reduce sewer overflow response time and duration.

Proactive Sewer Line Maintenance and Results

ORO LOMA SANITARY DISTRICT

OPERATING INFORMATION
~ SERVICE INDICATORS ~

1992-2012

*

RESULTS OF PROACTIVE SEWER LINE MAINTENANCE
From 1992 to 2012

0

100

200

300

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

Calendar Year

Service Calls Stoppages Overflows

���� �����	
����
���
�

���

���

��

�

��

�

����������	
����
���
�

99



TABLE 20

Fiscal Year Number of Connection Number of Permit & Permit &

Ended Connections Connection Fee Permits Inspection Inspection

June 30 Ord.# Made Base Fee Revenues Issued Base Fee Revenues

2013 35-14 11 $6,555 $69,759 220 $280 $57,798

2012 35-14 17 6,555 112,127 173 280 52,186

2011 35-14 15 6,555 99,905 194 280 56,261

2010 35-14 8 6,555 49,953 233 280 66,708

2009 35-14 56 6,555 367,611 201 280 67,125

2008 35-13 183* 6,555 1,198,135 218 280 134,511

2007 35-12 63 7,261 455,873 196 225 97,208

2006 35-12 217** 6,739 1,459,278  203 225 124,675

2005 35-12 71 6,394 456,621 202 225 54,431

2004 35-12 54 6,057 327,165 184 225 50,871

* More than $983,000 or 153 units (out of 183 units) was attributed to the conversion of single residential or commercial units to a high density housing
  such as senior living facilities or condominiums.
** $837,614 or 151 units (out of 217 units) is attributed to one connection of senior living facilities on Arbor Avenue.

TABLE 21

Annual Total Plant Plant % of Total Total Plant Plant % of Total

Calendar Rainfall Plant Flow Flow Plant Flow Plant Flow Flow Plant Flow

Year (inches) Flow From OLSD From CVSD** From CVSD Flow From OLSD From CVSD From CVSD

2012 12.23 13.9 10.1 3.8 27.3% 42.2 27.4 14.8 35.1%

2011 13.08 14.2 10.4 3.8 26.8% 43.3 28.3 15.2 35.1%

2010 21.14 14.7 10.7 4.0 27.2% 41.0 27.8 13.2 32.2%

2009 19.62 12.6 9.3 3.4 27.0% 31.4 20.4 11.0 35.0%

2008 17.37 12.3 8.9 3.3 26.8% 36.4 22.0 14.4 39.6%

2007 17.80 13.2 9.6 3.6 27.3% 28.6 20.3 10.2 35.7%

2006 11.17 16.9 12.2 4.7 27.8% 45.5 31.2 14.3 31.4%

2005 20.82 16.8 12.4 4.4 26.2%  56.1 37.3 18.8 33.5%

2004 23.00 15.3 11.2 4.2 27.5% 38.1 25.0 13.1 34.4%

2003 14.21 14.5 10.6 4.0 27.6% 28.4 18.5 9.9 34.9%

* MGD stands for millions gallons per day
** Oro Loma Sanitary District (OLSD) provides treatment services for Castro Valley Sanitary District (CVSD) based on agreement. These flows are measured separately.
   CVSD is billed for Agency Treatment Charges quarterly, based on the share of total plant flow it contributes.

Ordinance 35

ORO LOMA SANITARY DISTRICT

OPERATING INFORMATION

Sewer Connections & Inspection Permits

~ SERVICE INDICATORS ~

Treatment Plant Flow

Average Daily (MGD)* Maximum Daily (MGD)*

100



TABLE 22

Calendar CBOD CBOD TSS TSS Generated Purchased % Produced
Year (mg/l) % of Removal (mg/l) % of Removal (By OLSD) (Other Sources)

2012 4 98% 5 99% 449,422 Solar Powered 100%

2011 5 98% 5 99% 482,742 Solar Powered 100%

2010 12 94% 9 97% 489,411 52,832 90%

2009 9 96% 9 96% 497,001 42,437 92%

2008 8 97% 9 96% 469,268 113,648 81%

2007 8 97% 11 96% 458,642 179,342 72%

2006 12 93% 20 91% 446,084 108,394 80%

2005 13 94% 22 91% 462,676 81,944 85%

2004 14 92% 26 90% 370,109 145,155 72%

2003 19 91% 29 89% 471,626 28,808 94%

 * Effluent is the water discharged at the end of the treatment process. Standards are mandated by the EPA and Clean Water Act, to ensure

   that the contents of the effluent do not pose any environmental hazards.

The District contracts with Waste Management of Alameda County to provide garbage, recycling and green waste services to its customers.

The current contract went into effect on January 1, 2012, and will expire on August 31, 2024, with possible extensions. Highlights of the

contract are included below.

TABLE 23

     Routes for Garbage Pickups (per day, every week) 9

     Routes for Residential Recycling (per day, every other week) 5

     Routes for Residential Green Waste (per day, every week) 5

     Free Annual Bulky Waste Pickups in 2012 (maximum 2 per single family or multiple with 4 units or less) 6680

     Other Services:

�  Residential batteries and cell phone collection programs

�  Single stream recycling services provided to all public schools in the District at no additional cost

�  Recycling bins for classrooms provided to all public schools at no additional cost

�  Recycling coordinator at WMAC dedicated to commerical and industrial customers

�  Garbage service provided to all public schools in San Leandro at no additional cost

�  Public Education funds budgeted to promote recycling and environmental awareness

ORO LOMA SANITARY DISTRICT

Sewage Treatment Plant Performance Measurements

OPERATING INFORMATION
~ SERVICE INDICATORS ~

Effluent* Quality (Average Monthly) Plant Electrical Demand (Average Monthly)

Solid Waste, Recycling & Green Waste Services

Highlights of Solid Waste, Recycling & Green Waste Services

101



TABLE 24

Sewage treatment plant with 20 mgd permitted capacity, consisting of � 273 miles of sewer lines
but not limited to the following structures and equipment. � 14 remote lift stations

� 2 Barscreens and 1 Grit Chamber � 6048 manholes

� 2 Influent Pump Units � Fleet of service vehicles, consisting of:

� 3 Primary Clarifiers  - 3 Hydrojetter Trucks

� 24 Aerators and 3 Aeration Basins  - 1 Rodder

� 3 Secondary Clarifiers  - 1 Vacuum Truck

� 1 Gravity Belt Thickener  - 2 CCTV Vans

� 5 Sludge Digesters, 2 additional under construction  - 4 Collection Service Trucks

� 2 Belt Filter Presses

� 1 Cogeneration System, consisting of:
 - 2 Digester Gas Engines - 360 kW each
 - 1 Siloxane Gas Filtration System
 - 1 Heat Recovery System

� 1 Boiler

� 1 RAS/WAS Pumping Station

� 1 Disinfection System

� 1 Waste Grease Receiving System

� Solar Sludge Drying Beds

� Fleet of service vehicles and other equipment, including:
 - 1 Pretreatment Van
 - 2 Dump Trucks
 - 1 Water Truck
 - 4 Electric Carts
 - 1 Backhoe
 - 1 Wheel Loader
 - 1 Crawler
 - 1 Forklift

Sewage Treatment Facilities Sewage Collection Facilities

ORO LOMA SANITARY DISTRICT

OPERATING INFORMATION
~ CAPITAL ASSETS ~

102


